



Date of Issue: 12/2/2021 Report Number: 21-006018

Revision Number:2

Date Order Received: 11/10/2021

For the account of:

Vescom, B.V. Sint Jozestraat 20 5753 Av Duerne

Client's Identification:

Foster

CERTIFICATE OF TESTING

TEST PERFORMED: Colorfastness to Wet & Dry Crocking AATCC 8-2016; CFFA-7 Crocking Resistance

TEST RESULTS

Rating

Wet Crocking Class 5.0 Dry Crocking Class 5.0

RATING SYSTEM

Class 5 No color transfer
Class 4 Slight color transfer
Class 3 Moderate color transfer
Class 2 Considerable color transfer

Class 1 Much Color transfer

NOTES

Scale Used for Evaluating: AATCC Chromatic Transference Scale

ACCEPTANCE CRITERIA

A.C.T. Standard	Acceptance Criteria (Dry)	Acceptance Criteria (Wet)
Upholstery	Class 4 minimum	Class 3 minimum
Direct Glue Wallcoverings	Class 3 minimum	Class 3 minimum
Panels and Upholstered Walls	Class 3 minimum	Class 3 minimum
Drapery (Solid)	Class 4 minimum	Class 3 minimum
Drapery (Print)	Class 4 minimum	Class 3 minimum

CERTIFICATION I certify that the above results were obtained after testing specimen in accordance with the procedures and equipment specified by the standard stated above.

Jillian Matice

553 76th Street, Byron Center, MI 49315

Authorized Signature

P: 616-559-6123 E: testlab@applied-lab.com

Page 1 of

Date Order Completed: 11/12/2021

This laboratory test is not intended to reflect fabric performance under actual conditions. The certification procedure merely measures the performance of samples as received under the predetermined and specific test conditions prescribed by the stand specified. This certificate applies only to the standards or processing identified and to the random sample(s) tested. The test results are representative of the qualities of the piece or lot only to the extent the sample tested is representative of the piece or lot.